
i 

 

 

 
 

ASSESMENT OF CACTUS POTENTIAL AS A NATURAL 
COAGULANT IN WATER TREATMENT  

 
 
 
 

Binyam Kebede  
 

  
 
 

A Thesis Submitted to 
The Department of Civil Engineering 

 
 
 
 
 

Presented in Partial Fulfillment of the Requirement for the  
Degree of Master of Science (Water Supply and Environmental 

Engineering) 
 
 
 
 
 
 
 

 
Addis Ababa University  

Addis Ababa, Ethiopia  

July 2013   
 



ii 

 

 
Addis Ababa University  

School of Graduate Studies  

 
 
 
This is to certify that thesis prepared by Binyam Kebede, entitled: Assesment of 
Cactus potential as a Natural Coagulant in Water Treatment and submitted in 
Partial fulfillment of the requirement for the degree of Degree of Masters of 
[...]
2.10.2 MEDICINAL USES 
Moreover in Mexico and South America it is used to treat numerous maladies and 
researchers are interested in its medicinal use. Preparations of nopal are variously 
considered anti-diabetic, anti-inflammatory, analgesic, galactogogue, hypoglycemic, 
antiviral and anti-oxidant. Preparations have been used to regulate weight, blood sugar, 
increase fibber intake and facilitate childbirth and are used in the treatment of asthma, 

http://en.wikipedia.org/wiki/Mexico
http://en.wikipedia.org/wiki/Spain
http://en.wikipedia.org/wiki/Sicily
http://en.wikipedia.org/wiki/Italy
http://en.wikipedia.org/wiki/Greece
http://en.wikipedia.org/wiki/Tunisia
http://en.wikipedia.org/wiki/Morocco
http://en.wikipedia.org/wiki/Algeria
http://en.wikipedia.org/wiki/Egypt
http://en.wikipedia.org/wiki/Saudi_Arabia
http://en.wikipedia.org/wiki/Yemen
http://en.wikipedia.org/wiki/Israel
http://en.wikipedia.org/wiki/Chile
http://en.wikipedia.org/wiki/Brazil
http://en.wikipedia.org/wiki/Turkey
http://en.wikipedia.org/wiki/Eritrea
http://en.wikipedia.org/wiki/Ethiopia
http://en.wikipedia.org/wiki/Ge%27ez_alphabet


Assessment of Cactus Potential as a Natural Coagulant in water Treatment   

 

AAIT Page 40 

 

fatigue, liver injury following alcohol abuse, diarrhea, dysentery, dyspnoea, gastritis, 
colitis, gonorrhoea and syphilis, hypercholesterolemia, measles, nosebleeds, obesity, 
snakebite, sore throat, virginities, and inflammation of the eyes, among other disorders 
(Feugang, J. M, 2006, Duke, J. A. et all, 2002, Martínez, M, 1999). 
 
FLOWERS - The use of OFI flower petals to treat urological problems is well-known in 
Sicily. Kidney colic treatment with OFI flowers was already mentioned by Pitrè (1896). 
They are also recognized the properties of the infusions of dried flowers to prevent 
prostate cancer. 
 
Cladodes - are used in folk medicine for the treatment of gastric ulcer and for their 
healing activity as therapeutic agent. 

2.10.3 Other uses  
For soil and water conservation - OFI is easy to establish and helps rehabilitation of 
degraded lands. OFI is usually incorporated in re-afforestation programs for run-off and 
erosion control. OFI enriches top soil with organic matter and improves structure and 
stability of aggregates Hence permeability and water intake budget and balance is 
improved (Le Houerou 1996; Habtu 1996). Higher organic matter on soils with dense 
OFI in Mehoni (Habtu 2005). Significantly higher available phosphorus on soils with 
dense OFI plantations (Habtu 2005). 

Bee forage - Cactus flowers in Jan to March Keeps bee colonies and prevents from 
absconding and thereby increases honey production in the area (Haile et al. 2002) 

For Concrete - In Mexico, nopal juice is sometimes added to lime mortar to reduce 
cracking and water penetration. However, in investigating nopal mucilage’s role in the 
strength of the mortar, Cárdenas et al., found that, while it may decrease water 
penetration and cracking, it also reduces the mechanical strength of the lime mortar. 
 
For Arsenic removal – OFI has great potential for the removal of heavy metals: 
specifically, arsenic. Young et al., found that, OFI mucilage can remove from 35 to 50% 
of total arsenic content from Ground water sources contaminated with arsenic (Satinder, 
2008).       

2.11 CACTUS AS A NATURAL COAGULANT 
Historically, there is evidence to suggest the use of cactus mucilage for water 
clarification. Opuntia ssp. and cactus latiferi mucilage respectively were used by Chilean 
and Venezuelan indigenous peoples for centuries to remove pathogens and turbidity of 
surface water (Sutherland, J.P. et all 1990). 
 



Assessment of Cactus Potential as a Natural Coagulant in water Treatment   

 

AAIT Page 41 

 

The ability of Cactus pear to retain water under unfavorable climatic conditions is due to 
the water-binding capacity of mucilage, which involves the consequent coagulation 
properties (Mindt L. et all, 1975). When it is mixed with water or other fluids, forms a 
sticky and slippery gel which has the capacity to catch the suspension particles and carry 
them to the bottom. Experiments suggest that the coagulation mechanism of OFI is not by 
charge neutralization like metallic salts, instead it occurs by adsorption and bridging 
mechanisms (Miller S. et all, 2008). 
 
The mucilage of OFI is a thick, gummy substance and is what provides the cacti’s natural 
ability to store large amounts of water. When in water, the mucilage swells, producing 
unique surface-active properties seen in many natural gums, giving the mucilage a 
suspected ability to precipitate particles and ions from aqueous solutions. The mucilage is 
extracted from the pads of the cactus (Satinder, 2008). 
 
Previous studies have established that mucilage in cactus Opuntia contains carbohydrates 
such as l-arabinose, d-galactose, l-rhamnose, d-xylose, and galacturonic acid. 
Galacturonic acid is possibly the active ingredient that affords the coagulation capability 
of Opuntia though it should be noted that it only accounts for only 50% of turbidity 
removal (miller, 2008). Nonetheless, this is still a significant quantum and therefore, this 
compound deserves further evaluation on its contribution to the overall coagulation 
capability of cactus. These studies point to the importance of galacturonic acid which 
possibly acts as one of the major active coagulating agents in plants and therefore, 
deserves further technical assessment. Though not extensively reported in open 
literatures, it is highly possible that galacturonic acid [a major constituent of pectin in 
plants] exists predominantly in polymeric form [polygalacturonic acid] that provides a 
‘bridge’ for particles to adsorb on. Relevant dominant molecular interactions associated 
with adsorption and bridging in coagulation are shown in Figure 2.9. The 
polygalacturonic acid structure evidently indicates that it is anionic due to partial 
deprotonation of carboxylic functional group in aqueous solution. The existence of such 
functional groups along the chain of polygalacturonic acid implies that chemisorptions 
between charged particles and –COO− may occur although this requires further empirical 
substantiation. The presence of –OH groups along its polymeric chain also infers possible 
intra molecular interactions which may distort the relative linearity of the chain. 
(Vijayaraghavan,2011) 
 

 
Figure 2.10 Schematic representation of polygalacturonic acid in aqueous solution and possible 
dominant molecular interactions associated with adsorption and bridging. 



Assessment of Cactus Potential as a Natural Coagulant in water Treatment   

 

AAIT Page 42 

 

2.12 The DRINKING WATER TREATMENT IN ADDIS ABABA   
The Metropolitan Area of Addis Ababa is at present supplied with three main surface 
water sources: the Legedadi-Dire reservoir, east of the city constructed in 1967 and 1998 
respectively and the Geffersa reservoir west of the city constructed in 1943. 

2.12.1 Legedadi Water Treatment Plant  
The Legedadi reservoir total volume in 1998 was 4.38x106 m3 having a surface area of 
4.8x106 m2; mean depth 9 m and maximum depth of 34m. Legedadi reservoir catchment 
area is 205 km2. Steep slopes coupled with bare ground increase the amount of eroded 
materials, which deposit into the reservoir during the rainy seasons. Wastes moving into 
the reservoir include livestock dung and droppings, house refuses, feces and other wastes 
such as lubricating oil. Thus, the water quality is not always good especially the high 
content of suspended solids, taste and the odor. (TAHEL, 2000)   
 
The Legedadi Water Treatment Plant (WTP) located about 30 kilometers east of Addis 
Ababa treats surface water supplied from the Legedadi and Dire water reservoirs. 
Treatment process consists of the following stages: prechlorination, coagulation, sludge 
blanket flocculation clarification, gravitational sand filtration and post-chlorinating. 
Treated water is impounded in a storage tank at the site before it is pumped to the capital. 
The treated water is delivered to the city by a 13 km long gravity pipeline. Sludge drawn 
off from the clarification basins and waste backwash water are disposed without any 
treatment to the Akaki river.  (TAHEL, 2000) 
 
The plant was designed for a maximum production rate of 150,000 m3/day. It was 
constructed in two stages, stage 1 with production rate of 50,000 m3/day in 1970, and 
stage 2 with production rate of 100,000 m3/day in 1986. The Stage 2 plant was designed 
and constructed according to the experience gained during operation period of the Stage 1 
plant. Degremont Company (France) designed both stages and they consist of Pulsator 
type Clarifiers and Aquazure sand filters. (TAHEL, 2000) 
 
Coagulation designed to be based on Alum combined with polyelectrolyte. Because of 
low alkalinity of the raw water Lime was added to maintain pH value for optimal 
performance of Alum. In the first two decades of operation of the treatment plant high 
doses of Alum (50-60 mg/l) combined with polyelectrolyte was needed for appropriate 
operation of the treatment plant. During the last decade there was a tremendous 
deterioration of raw water quality in regard of turbidity and apparent color. As a result of 
that Alum was abandoned as coagulant and substituted with an organic cationic coagulant 
(Catfloc-Cl). (TAHEL, 2000) Nowadays the treatment plant uses PolyDADMAC as a 
coagulant and Polyacrylamide as a coagulant aid.    
 



Assessment of Cactus Potential as a Natural Coagulant in water Treatment   

 

AAIT Page 43 

 

2.12.2 Geffersa Water Treatment Plant  
Geffersa reservoir area, at maximum level, is 1.35x106 m2; total volume stored in 1998 is 
6.23x106 m3; maximum depth 12m. The capacity of the reservoir was increased by the 
construction of an additional reservoir (Geffersa III) which has a surface area of 0.35x 
106 m2; a maximum depth of 18 m and a volume of 1.18x106 m3. Geffersa reservoir 
catchment area is 57 km2. Generally, Geffersa catchment basin is different from Legedadi 
catchment basin because of the Geffersa III reservoir which functions as a “slit trap” 
upstream the main Geffersa reservoir. The soils in the Geffersa catchment area are more 
reddish and it is suggested (TAHAL, 1998) that they probably contain less 
montmorilonite type clay and more Kaolinite type clay with high content of iron oxides. 
 
The Geffersa Water Treatment Plant (WTP) located west to Addis Ababa, treats surface 
water from the Geffersa water reservoir. Treatment process consists of the following 
stages: pre-chlorinating, coagulation, sludge blanket flocculation, clarification, 
gravitational sand filtration, post-chlorinating and final pH adjustment. The treated water 
is impounded in a storage tank at the site before it is pumped to the capital. Sludge from 
the clarification basins and waste backwash water drawn off and are disposed without 
any treatment to the River. (TAHEL, 2000) 
 
The plant designed for a maximum production rate of 30,000 m3/day. It was constructed 
in two stages, stage 1 with production rate of 15,000 m3/day in 1954, and stage 2 with 
production rate of 15,000 m3/day in 1958. Degremont Company (France) designed both 
stages and they consist of Accelerator type clarifies and Aquazure sand filters. 
 
The raw water from Geffersa main reservoir is gravitational feeded into the WTP. 
Relatively high turbidity and color, low alkalinity and hardness characterize the water. 
The yearly average turbidity is about 40 FTU with maximum values in the range 200-300 
FTU in the rain season. The raw water suspended solids are coagulated and flocculated 
using Alum, Lime is added to maintain proper pH value. (TAHEL, 2000) 
 
Table 2.3 consumption of Alum and Lime at Geffersa water treatment plant from 1997-
2004 EC 

Year  Alum (Kg) Lime (kg) 
1997 435,500 377,670 
1998 427,550 389,260 
1999 425,250 359,400 
2000 489,250 283,750 
2001 604,500 364,875 
2002 823,750 545,050 
2003 627,600 489,400 
2004 610,750 335,500 



Assessment of Cactus Potential as a Natural Coagulant in water Treatment   

 

AAIT Page 44 

 

3. MATERIALS AND METHODS 

3.1 PREPARATION O F CACTUS POWDER 
The O. ficus-indica Pads were collected from Addis Ababa in the suburb of saris and 
processed at Addis Ababa Water and Sewerage Authority Laboratory. Fresh OFI pads 
were collected prior to use in order to avoid ageing effects. Pads were rinsed thoroughly 
with tap water followed by deionized water. Dissections of fresh OFI pads were 
performed by hand: the spines were removed from the pad: skin was peeled from the pad; 
the outer pad was considered the outer layer of bright green tissue composed of 
chlorenchyma, and the inner pad was considered the inner layer of off-white tissue 
composed of parenchyma. The peeled OFI pads were sliced into small pieces to facilitate 
drying. The sliced pads were then dried in an oven for 32 hours at 55 0C. The dried pads 
were then grounded in a coffee grinder and sieved to obtain particles with less than 300 
μm diameter. Stock solution was prepared by adding 5gram OFI powder to 1 liter of tap 
water. From 5kg of OFI Pads 100 gram of OFI powder can be obtained. 
 

   

   
Figure 3.1 preparation of OFI powder 

 



Assessment of Cactus Potential as a Natural Coagulant in water Treatment   

 

AAIT Page 45 

 

3.2 PREPARATION OF MORINGA OLIFERA POWDER  
The dry Moringa oleifera seeds were collected from sodere. The seed wings and coat 
were removed manually, good quality seeds were then selected, and the kernel was 
grounded to a fine powder using a coffee grinder. The powder was weighed and 
dissolved in distilled water to make a 10 g/l stock solution.  

3.3 COLLECTION OF SURFACE WATER SAMPLES 
The sample waters for this study were collected from Legedadi and Geffersa water 
treatment plants. It was observed that the Legedadi raw water was more turbid and 
brown-yellowish in color.  In contrast Geffersa raw water was less turbid and red-
yellowish in color. Both raw waters were collected with plastic containers prior to 
immediate experimentation. Fresh water samples were collected prior to use in order to 
avoid ageing effects. 
   
 

  
Figure 3.2 Legedadi and Geffersa raw waters respectively 

 

3.4 PREPARATION OF SYNTHETIC WATER 
Synthetic turbid water for the jar tests was prepared by diluting Legedadi raw water with 
tap water.  The suspension was stirred for about 1 hour to achieve a uniform dispersion of 
colloids.  
 
 



Assessment of Cactus Potential as a Natural Coagulant in water Treatment   

 

AAIT Page 46 

 

3.5 COAGULATION TEST  
The jar test is a widely used method to evaluate coagulation- flocculation processes 
(Kawamura, 1991). The equipment used in this study was a Phipps & Bird jar test 
apparatus with 6 beakers (see figure 3.3). Each beaker was filled with 1 liter of raw water 
with identical turbidity level, and agitated at a rapid mixing speed of 120 rpm. A different 
volume of the selected coagulant was added to the 5 beakers. After 2 minutes the stirring 
rate was lowered to 40 rpm and this rate was kept for 20 minutes. This was followed by 
different sedimentation time for the different coagulants used. For OFI and PDADMAC 
10 minute, for Alum 30 minute and for M.oleifera 1 hour sedimentation time was used. 
After the sedimentation phase, samples for turbidity measurement were collected from 
the supernatant using a standard pipette. 
 
For each coagulant and turbidity level, three identical jar tests were carried out in order to 
obtain statistically reliable results. However, some of the parameters were only measured 
during one of these three jar tests and/or in the jar with the optimal dosage, due to 
restricted time and economic means. If the optimal dosage was not found in the jar test, a 
new jar test with new dosage was carried out until the optimum was found.  
 
In each jar test experiment one of the six jars received no treatment, serving as a control 